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INSTRUCTION MANUAL / NOTICE DE MONTAGE / MONTAGEANLEITUNG / MANUAL DE MONTAJE / MANUAL DE MONTAGEM / MANUALE DI MONTAGGIO /
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IMAGE NO. [L.(mm)QTY| | IMAGE NO. [L.(mm) QTY
LR-B1b | 1573 | 2 <= Dr-13 1
LR-B1c | 1573 | 1 <> Dr-14 1

Ell4 LR-B2 | 1573 | 1 o DO-30 4
AT-30 | 250 | 1 = | AT18 | 150 | 1
AT-30a | 250 | 1 o AT-18a | 150 | 1

e= |LRD3a|1742| 4 = |ATW-14| 420 | 1

——= | LR-B4 | 1400 | 2 < AT-19 4

—=—— | RA-B4 [ 1400 | 8 In, AT-20 4

== | LR-D4a | 1400 | 10 L AT-21 1
AT-A5b | 1573 | 1 Ei AT-22 1
AT-C5 | 1448 | 1 _d AT-23 2

] AT-Aba | 3955 1 F | Dr18 !
Dr-ASb | 937 | 1 5 Dr-19 1
AT-29 | 193 | 2 b Dr-20a 1
AT-A11] 1573 | 4 @ Dr-21 1

— |AT-A11a| 250 | 2 = Dr-22 1
LR-D11 | 1742 | 4 ~ Dr-25 |M5x45 | 1
AT-31 | 250 | 2 ~~. | Dr-25a |M5x60 | 2

- RA-A6a | 38 | 36 g Dr-27 ST42x25 2
RA-B6b | 1357 | 2 Dr-28 6
RA-D6 | 102 | 4 S AT-22J 7

— LR-B8 | 1400 | 2 «  |RA-CE30[ST4x10| 4

¢~ | AT-A7a | 1520 | 1 @ |RA-CE31|M8x60 | 10

] LR-D14 | 1608 | 2 wwp |RA-CE32/ST5.5x38 32
LR-D14a| 1608 | 2 e, |RA-CE33|M8x130 4

— LR-D16 | 1607 | 2 w  |RA-CE34/5T4.8x38 12

B AT-16 1 e RA-CE355T4.2x19 62

—— | AT-B17 [ 1412| 5 w |RA-CE36/M6x20| 2

= | AT-17 2 a |RA-CE37|M8x20| 8

== | AT-17a 2 =« |RA-CE38| M4x25 | 50

o= | AT-10 4




-ASANCOV

LR-D3a

LR-D3a

LR-B2

LR-D3a

Dr-28

4= 100

RA-CE32




-ASANCOV

e ™~
( 2.1\
VN
] LR-B8
LRB4

21 ’
J l N LR-B8

LR-B4
X2

v~ | LRB8 | 1
=—— | LR-B4 | 1

B




-ASANCOV

LR-B4 ~ ~b5xLR-Eda
_—~ —<LR-B8 ( 3.1 \

—
— | =

=
—e
\ —e
e

=l
-
el

LR

18xRAABa

3.3

RA-B4 | 4
LR-E4a | 5
RA-A6a | 18




-ASANCOV

x2

[— | RAD6 | 2




SASANQOV

REAMS

L

\Dr—28

LR-B1b

RA-B6b

Dr-28

4=no

RA-CE33

I B B




]
\'g? &
s
18 >
/ = ’_;\: ut§:=;::$\;i: ‘%\;:\. = .
/g‘;\‘:“s‘““:; \6.\1/ \ \gz/

: x12

RA-CE31 28
~ |RA-CE36| 4

L}




-ASANCOV

Al

7.1

AT-A11 J,

— | AT-A11| 2




8.1 T : |
. q TD

DO-30

@ | DO-30 | 2




-ASANCOV

. AT-A5b

\—)

0.1 9.3

/
ate/ (BT | LREY e

AT-ASb
- || oo

<

x1

x1 _ x1

—
D
_|_

a

AT-ASb u M
] W,
] AT-ASa | 1 ALES

Dr-ASb | 1




-ASANCOV

o | AT10 | 2
% |RA-CE30| 2




-ASANCOV

LR-D3a

LR-D3a

1.1 11.1
|
RA-CE32 R+
o ) |
LR-B1c ol 11|
X2
9% | LRBic| 1
£ |LR-D3a| 2
7 | Dr28 | 2
“wp |RA-CE32| 4




-ASANCOV

12.1 l
LR-B8
| LR-B4 “
7 7 X2
=~ LR-B8 | 1

LR-B4 | 1

LR-B4




LR-Afc ~

-ASANCOV

13.1

X2

RA-D6

RA-B6b




ZASANCOV

LR-A4
—~ T~*LR-A8
a1 5x LR-D4a ,,(14.,'3 /\
;«-:-J-L“‘] . z__\; B |
- —— \ |
.............. S
(_—-

| —]

el —
=l
el Jel—

— | ol el A
— = 'Q{M
18 x RA-Aba

== RA-M | 4
== |LRDda 5
[— |RA-AGa | 18




-ASANCOV

15.1 15.1

)
RA-CE32
LR-B1b

X8 x8

LR-B1b | 1
RA-CE32| 2

i




-ASANCOV

RA-CE31| 28
= |RA-CE36| 4

4




-ASANCOV

AT-A11

171

AT-AT1




-ASANCOV

18.1 AT = 18.1

DO-B11 ' . -
/ w D—
2 DO-30

— | DO-B11| 2
0@ | DO-30 | 2




-ASANCOV

19.2 RN
l AN
Y AN
N\ N

\\

AT-C5

i
-CE35 %,

RA-CE32
X2

x1

AT-CS | 1
AT-23
RA-CE32
RA-CE35

R AR




SASANCOV

» AT-30
/ "
20 1 ,r,-,.:;.,azﬂ' » b
‘‘‘‘‘ =1/
L \ T

AT-30a

—

- g

-ty racess

R

20.1 I

| AT-30/

x2

AT-30 | 1
o fom—, RA-CE33| 2
AT-17a | 2 e




-ASANCOV

i EW

— | AT-29 | 2
~ |AT-At1a| 2 T | AT-10 | 2
| AT31 | 2 < |[RA-CE30| 2




-ASANCOV

22.1| Dr14w=

LR-B1c

3

Dr-13a X1

AT-A7a | 1

—)
<= Dr13 | 1
= Dr-14 1




-ASANCOV

ar | AT-17 | 2
somm—, RA-CE33| 2 x1




EN:
FR:
DE:
ES:
PT:
IT:

NL:
PL:

-ASANCOV

LR-D14

These parts are made for connecting your gate's automation

Ces piéces sont faites pour relier I'automatisation de votre portail

Diese Teile sind fur den Anschluss der Automatisierung lhres Tores vorgesehen

Estas piezas estan hechas para conectar la automatizacion de su puerta

Estas pecas sdo feitas para ligar a automatizagdo do seu portdo

Queste parti sono realizzate per collegare I'automazione del vostro cancello

Deze onderdelen zijn gemaakt voor het aansluiten van de automatisering van uw poort.
Te czeéci s3 wykonane do podtgczenia automatyki bramy.
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